Liebe Kunden,
wir haben von Samstag, den 23.12.17 bis einschließlich Montag, den 01.01.2018 Betriebsferien. Bestellungen in diesem Zeitraum werden erst wieder ab dem 02.01.2018 versendet. Bitte berücksichtigen Sie dies in Ihrer Bestellplanung.

Wir wünschen Ihnen geruhsame Feiertage und ein erfolgreiches Neues Jahr.

Der Artikel wurde erfolgreich hinzugefügt.
Der Artikel wurde erfolgreich hinzugefügt.

Multi Chassis - 4WD Kit (ATV version)

DAGU
AKTION

Ab Warenkorbwert 50€ ein Aufkleber gratis!

Hersteller:
DAGU
Artikel-Nr.:
EXP-R04-051
Herstellernummer:
DG012-ATV
Verfügbarkeit:
0

Weitere Produktdaten ansehen

48,60 €*
Benachrichtigen Sie mich, wenn der Artikel lieferbar ist.

This is the Multi-Chassis ATV 4WD Kit, an easy to assemble and use robot chassis platform. The Multi-Chassis kit provides you with everything you need to give your robot a rugged four wheel drive platform with plenty of room for expansion to add various sensors and controllers. All you need to do is supply is a basic motor driver and power and you'll be ready to drive!

This Multi-Chassis Basic 4WD Kit includes four 48:1 DC gearboxes that independently drive each of the 78mm high-profile wheels. The larger wheels give you clearance for driving through more difficult terrain like grass or sand. The gearboxes have a metal output shaft for more durability. Each side of the 2.5mm thick aluminum frame comes cut with plenty of attachment points to add a multitude of different robot controllers, drivers, and sensors.

Note: A building instruction booklet with a complete list of items included is inside this kit and in the documents section below. This comes as a kit but includes all the hardware and tools necessary for assembly.

Dimensions:
  • Completed Kit Size - 178L x 135W x 78H mm
  • Wheel Diameter - 78 mm
Kit Includes:
  • 1x Aluminum Frame
  • 4x 48:1 DC Gearbox
  • 4x 78mm Diameter High-Profile Wheel
  • 4x M3 25mm Standoff
  • 6x M3 8mm Screw
  • 4x M2.5 25mm Screw
  • 4x 2.5 20mm Screw
  • 8x M3 8mm Screw
  • 8x M2.5 Nut
  • 2x M3 Nut
  • 1x 5 AA Battery Holder
  • 1x Spanner
  • 1x Screw Driver
Documents: